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Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0191 0.0236
40 Normal Voltage 0.0120 0.0178
30 Normal Voltage 0.0130 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0145 0.0155
0 Normal Voltage 0.0078 0.0169
110 Normal Voltage 0.0175 0.0234 PASS
-20 Normal Voltage 0.0159 0.0065
-30 Normal Voltage 0.0143 0.0109
20 Maximum Voltage 0.0320 0.0187
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0108 0.0024
Test Conditions Middle Channel Gs(gﬂél?ﬂ(;o (Egggi?e?sos 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0124 0.0027
40 Normal Voltage 0.0011 0.0134
30 Normal Voltage 0.0119 0.0023
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0145 0.0112
0 Normal Voltage 0.0136 0.0135
-10 Normal Voltage 0.0089 0.0174 PASS
-20 Normal Voltage 0.0021 0.0127
-30 Normal Voltage 0.0118 0.0119
20 Maximum Voltage 0.0052 0.0018
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0058 0.0181
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V WCDMA Band I WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.87 2.78 2.64
Middle CH 2.52 2.81 2.81 PASS
Highest CH 2.81 2.75 2.64
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WCDMA Band IV (RMC 12.2Kbps)
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26dB Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.665 4.675 4.675
Middle CH 4.675 4.675 4.675
Highest CH 4.665 4.675 4.675
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O NNAY, Sttt AL P P e |
a0 -40
50 d 50
-60 -60
CF 8346.6 MHz 1001 pts Span 10.0 MHZ CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker arker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 845,731 MHz 10.56 dém ndB down 4.665 MHz M1 1 1.906731 GHz 19.26 dém nd8 down 4.675 MHz
T1 1 844,262 MHz -6.59 dBm ndg 26,00 de T1 1 1.905262 GHz -7.05 dém ndg 26,00 de
T2 1 848,328 MHz -6.22 dBm Q factor 181.3 T2 1 1.909938 GHz -6.81 dBm Q factor 407.8
g T
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FCC RF Test Report

Report No. : FGON1002A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

(=

Ref Level 30.00 dém

Offset 15.40 d& w RBW 100 kHz

o Att 30d8  SWT 19 pys & VBW 300 kHz  Mode Auto FFT
(@ 17k Max
mi[1] 19.61 dBm)|
B 1.71153100 GHZ|
0 S AT Rl 26.00 dB
. o Bw b 4.675000000 MHz|
10 7 Q factor X 366.1
\\
0 7 |
A ] K\
-20d - f \r
JgSss SN w7
30
-40
S0
-60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1.711531 GHz 19.61 dém ndd down 4.675 MHz
T1 1 1.710062 GHz -6.59 dém ndg 26,00 d&
T2 1 1.714738 GHz -5.86 dBm Q factor 366.1
aig

J
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Middle Channel

o
Iy
Ref Level 30.00 dBm  Offset 15.40 B w RBW 100 kHz
o Att 30d8  SWT 19 pys & VBW 300 kHz  Mode Auto FFT
(@ 1Pk Max
Mi[1] 19.55 dBm)
., ) 1.73173100 GHz
e PR S W e 26.00 dB|
s & Bw A 4.675000000 MHz|
10, ~ Q factor \ 370.4
0 -
¥
10 d {
/ .\
20 di 2 -
| ot e il ATV N
-40
50
-60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result |
M1 1 1.731731 GHz 19,55 dém nd8 down 4.675 MHz
T1 1 1.730262 GHz -6.50 dBm ndg 26.00 d8
T2 1 1.734938 GHz -6.69 dBm Q factor 370.4
aig

J
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Highest Channel

G
A
Ref Level 30.00 dBm  Offset 15.40 B w RBW 100 kHz
fo_att 30de  SWT 19 s @ VBW 300 kHz _Mode Auto FFT
(@ 1Pk Max
mil1] 19.30 dBm)
. 11 1.75173100 GHz
e POV N S e W 26.00 dB|
. g By ™V 4.675000000 MHz|
1 7 Q factor a74.7
/ \
L ! 1z
ia i A
[ |
-20 d = ,.,[ L v A
e AN, "
Ny A
=0
-40
50
-60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value L Y-value |__Function | Function Result |
M1 1 1.751731 GHz 19.30 dém ndB_down 4.675 MHz
T1 1 1.750262 GHz -6.40 dém nds 26.00 d8
T2 1 1.754938 GHz -6.11 dBm Q factor 374.7
aig
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Occupied Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.15 4.15 4.15
Middle CH 4.15 4.15 4.15
Highest CH 4.15 4.15 4.15
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1002A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

trum g
Ref Level 30.00 d6m

Spectrum b
Offset 14.60 A8 RBW 100 kHz Ref Level 30.00 dBm  Offset 15.40d8  RBW 100 kHz
o att 30de  SWT 19 ys @ VBW 300 kHz _Mode Auto FET o _Att 30de  SWT 19 ys @ VBW 300 kHz _Mode Auto FET
(@ 1Pk Max (@1Pk Max
M) 19.46 dBm)| mMi[1] 19.32 dBm|
A1 825.53100 MHz| A1 1.85153100 GHz
2 B T L N A ~ 4.145854146 MHz 28 | e ATt A 4.145854146 MHz
10 it 10 d -
0 / \ 0 Y
A / | At \
204 \ S |
s . v L —
P o O el (ot . et
a0 -40
50 50
60 -60
CF 826.4 MHz 1001 pts Span 10.0 MHZ CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y¥-value | Function | Function Result |
M1 1 825,531 MHz 19.46 dBm M1 1 1.851631 GHz 16.32 dém
T1 1 824.33207 MHz 10.30 dBm Oce Bw 4.145854146 MHz T1 1 1,8503321 GHz 10.18 dBm Oce Bw 4.145854146 MHz
T2 1 §28.47792 MHz 10.38 dBm T2 1 18544779 GHz 9.94 dBm
JU ] () T

Date: 15.NOV.2020 004948

] Wi wa

Date: 15.NOV.2020 01:11:55

Middle Channel

@

Ref Level 30.00 dém Offset 14.50 d&  RBW 100 kHz

Middle Channel

Ref Level 30.00 d6m  Offset 154008  RBW 100 kHz
o ALt 30 de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 19 pys & VBW 300 kHz  Mode Auto FFT
(@ 17k Max (@1Pk Max
mil1] 19.49 dBm| Mi[1] 19.09 dBm
20 11 835.53100 MHz 20 M1 1.88057900 GHz
T ARG A, 4.145854146 MHz RPN T VSR WP o 1Y T 1.145854146 MHz
B T3 ]2
10 \ 10d va \
° \ n [ \
104 104 f
20 dem e \‘ =~ -20d /[’ \
A ? AT\ S A,
] o v e
30d -0 da e A -
40 -40
50 S0
60 -60
CF 836.4 MHzZ 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc| X-value | Y-value | _Function | Function Result |
M1 1 835,531 MHz 10,49 dém M1 1 1.880579 GHz 19.00 dam
T1 1 834.32208 MHz 10.51 d8m Occ Bw 4.145854146 MHz T1 1 1.8779321 GHz 10.23 d8m Oce Bw 4,145854146 MHz
T2 1 838.46793 MHz 10.57 d8m T2 1 1.8820779 GHz 10.03 dem
) ] Wi wa )
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J Wi wa
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Highest Channel

Highest Channel

@

Ref Level 30.00 dém Offset 14.50 d  RBW 100 kHz

p

trum 3

Ref Level 30.00 d6m  Offset 15.40d8  RBW 100 kHz
o att 30de  SWT 19 ys @ VBW 300 kHz _Mode Auto FET o att 30de  SWT 19 ys @ VBW 300 kHz _Mode Auto FET
(@ 17k Max @1k Max
mil1] 19.55 dBm)| mil1] 19.40 dBm|
20 by 845.73100 MHz| 20 1 1.90673100 GHz
e e AT O A 4.145854146 MHz PP 7SR WP s - V==Y T 1.145854146 MHz
B s S Shs s i O
7 di "
10 7 \ 10 / -
0 / i 0 /
\
At / : 204 / \
20d J k\ 20 d + \
/ ot L
T P o Mg A PN o VPR L
a0 -40
50 d 50
-60 -60
CF 8346.6 MHz 1001 pts Span 10.0 MHZ CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker arker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 845,731 MHz 19.55 dém M1 1 1.006731 GHz 19.40 dém
T1 1 844.52208 MHz 10.24 dBm Occ Bw 4.145854146 MHz T1 1 1.9055321 GHz 10.29 dBm Oce Bw 4.145854146 MHz
T2 1 848.66793 MHz 10.32 dBm T2 1 1.9096779 GHz .88 dBm
X ] = Y
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

o
'y
Ref Level 30.00 d8m Offset 15.40 dg RBW 100 kHz
o Att 30d8  SWT 19 pys & VBW 300 kHz  Mode Auto FFT
(@ 1Pk Max
mi[1] 19.61 dBm)|
o 1.71153100 GHz|
= \_,»"\.,"-\A&cw‘,““ - 4.145854146 MHz|
10 di - e
/ \
0
i \
i I \,
04 ) §
v ey 7 WS YN
30
-40
-50
-60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.711531 GHz 19.61 dém
T1 1 1,7103321 GHz 10.44 dém Occ Bw 4,145854146 MHz
T2 1 1.7144779 GHz 10.29 d8m
~

J
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[

Middle Channel

o
ry
Ref Level 30.00 dém  Offset 15.40d8  RBW 100 kHz
fo_att 30de  SWT 19 us @ VBW 300 kHz _Mode Auto FET
(@ 1Pk Max
mir1] 19.60 dBm
. 1 1.73173100 GHz
e 7 N 4.145854146 MHz|
10 d
\
0
\
10d \
|
0d \
P AN R . O
-40
50
-60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result |
M1 1 1.731731 GHz 19.60 dém
T1 1 1.7305321 GHz 10.47 dém Oce Bw 4.145854146 MHz
T2 1 1.7346779 GHz 10.21 dBm
aig

J
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Highest Channel

G
A
Ref Level 30.00 dém  Offset 15.40d8  RBW 100 kHz
fo_att 30de  SWT 19 s @ VBW 300 kHz _Mode Auto FFT
(@ 1Pk Max
mir1] 19.50 dBm)
20 11 1.75173100 GHz
= JEDNISY ~ (VR WP T T 4.145854146 MH:
] P Perlu 5 2
10 d =
/ \
0
{ \
04 \
/ |
-20 d - f,\/ ! = ~Ap
Y i s s B NN
e nd “an
=0
-40
50
-60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value L Y-value |__Function Function Result |
M1 1 1.751731 GHz 19.50 dém
T1 1 1.7505321 GHz 10.30 dém Oce Bw 4.145854146 MHz
T2 1 1.7546779 GHz 10.14 dBm
aig

J
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

um

Spectrum

Ref Level 30.00 dBm

Offset 14.60 dg

Mode Auto Sweep

Ref Level 30.00 dem  Offset 14.60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
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_/——»"“‘WV\ /\V/\I -40d l/‘v/\ — —
“\\w
s0d R e
60 d

Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions

Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit

820.000 MHz 823.000 MHz 100.000 kHz 822.87862 MHz -36.43 dém -23.43 dB 844.000 MHz 849.000 MHz 100,000 kHz 845.72577 MHz 8.15 dBm -26.85 dB

823.000 MHz 824.000 MHz 50.000 kHz 823,93513 MHz -33.78 dém -20.78 d8 849,000 MHz 850.000 MHz 50,000 kHz 849.26248 MHz -35.92 dBm -22.92 dB

824.000 MHz 829.000 MHz 100.000 kHz 827.87363 MHz 8.12 dém -26.88 dB 850.000 MHz 855,000 MHz 100.000 kHz 850.06743 MHz -36.90 dBm -23.90 dB

-~
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WCDMA Band I

(RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum #

2ctrum

*

Ref Level 30.00 dBm Offset 15.40 d&

Mode Auto Sweep

Ref Level 30.00 dem  Offset 15.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHYEKABS PABS
- s x »ABS Line _$PURIOUS_|LINE_ABS | PABS
0 ‘l ine _$PURIOUS_JINE_ABS_| PABE 20 dB’r\!“e
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I’ -2p d 1
\ dod b s O
WW e
A -40 dBrr /\v
-50 dey
-60 dey
Start 1.845 GHz 2503 pts Stop 1.855 GHz ) || Start 1.905 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  avimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -27.74 dém -14.74 d8 1.905 GHz 1,910 GHz 100,000 kHz 1.90667 GHz 7.85 dBm -27.15 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84994 GHz -35.23 dBm -22.23 d8 1.910 GHz 1.911 GHz 50,000 kHz 1.91027 GHz -34.94 dBm -21.94 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85147 GHz 7.80 dBm -27.20 dB 1.911 GHz 1,915 GHz 1.000 MHz 1,91120 GHz -26.19 dBm -13.19 dB
~r

] J
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum

Spectrum

Ref Level 30.00 dBm Offset 15.40 d@ Mode Auto Sweep Ref Level 30.00 dém Offset 15.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Ghack | SPURIRINE CHUEKARS_
Line _$PURIOUS_JINE_ABS. Line _$PURIOUS_LINE_ABS
0d = | ATe- 20 d8
10d 10d
od | Vil 5 et
/ \ \
-10 di / 10/dB
| _SPURIOUS_LINE_ABS { \ \
i 20 der
\ Jod W""M«m
e .
-40d
-50 dB S0d
60d 60d
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -22.58 dBm -9.58 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75300 GHz 7.94 dBm -27.06 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -31.66 dBm -18.66 dB 1.755 GHz 1.756 GHz 50,000 kHz 1,75500 GHz -31.84 dBm -18.84 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71327 GHz 8.07 dBm -26.93 dB 1.756 GHz 1,760 GHz 1.000 MHz 1,75613 GHz -22.66 dBm -9.66 dB
T g
L Jj J T v [ )y ) T )
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Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.60 dm  Offset 14.60 dB Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 ghinit $heck PAES
Line _§PURIOUS_| INE_ABS, PABS
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Spectrum
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SGL Count 10/10

Mode Auto Sweep
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30 dex
-s0
60 d
60d
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-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1,000 MHz 804,40030 MHz -36.78 dém -23.78 d8
30.000 MHz 820.000 MHz 1.000 MHz 619.01299 MHz -28,33 dém -15.33 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84352 GHz -32.16 dém -19.16 d8
855.000 MHz 1.000 GHz 1.000 MHz 871.84783 MHz -37.63 dém -24,63 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.77469 GHz -34.32 dém -21.32 B
1.000 GHz 3.000 GHz 1.000 MHz 2.65892 GHz -37,23 deém -24,23 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.11086 GHz -31.15 dém -18.15 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.84477 GHz -30.67 dam -17.67 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.87382 GHz -32,41 dam -19.41ds
7.000 GHz 9.000 GHz 1.000 MHz 8.51069 GHz -34.01 d8m -21.01 d8 13.600 GHz 19.100 GHz 1.000 MHz 17.48292 GHz -27,40 dém -14.40 dB
w ~
J J TITIII o8
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.60 dm  Offset 14.60 dB Mode Auto Sweep

SGL Count 10/10

Spectrum
Ref Level 25.40 dBm Offset 15.40 dB Mode Auto Sweep
SGL Count 10/10
@1 Max
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20 20 df
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency |___Power Abs Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 830.09245 MHz -36.03 dém -23.03 d8
30.000 MHz 820.000 MHz 1.000 MHz 578.57621 MHz -37.22 dém -24,22 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.49513 GHz -37.59 dém -24.59 dB
855.000 MHz 1.000 GHz 1,000 MHz 998.94928 MHz -37.23 dém -24.23 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.64206 GHz -35.59 dém -22.59 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96613 GHz -36.99 dam -23,99 da 3.000 GHz 7.000 GHz 1.000 MHz 6.26634 GHz -30.63 dém -17.63 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.95576 GHz -32,25 dam -19.25 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.10167 GHz -31,80 dam -18.80 de
7.000 GHz 9.000 GHz 1.000 MHz 7.76178 GHz -34.38 d8m -21,38 d8 13.600 GHz 19.100 GHz 1.000 MHz 17.06063 GHz -29.39 dém -16.39 d8
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Highest Channel

Highest Channel

pectrum

Ref Level 24.60 dm  Offset 14.60 dB Mode Auto Sweep

SGL Count 10/10

trum
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Ref Level 25.40 dBm Offset 15.40 dB
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20 dbiit fheck o gbimit $heck PAB!
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_10d
|_SPURIOUS_LINE
20 df t
30 -30
-s0
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60 d8
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequency |  Power Abs Alimit__| 30.000 MHz 1.000 GHz 1,000 MHz 918.31834 MHz -37.07 dem -24.07 d8
30.000 MHz 820.000 MHz 1.000 MHz 685.56972 MHz -37.07 dém -24,07 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.25021 GHz -37.78 dém -24.78 dB
855,000 MHz 1.000 GHz 1,000 MHz 855.25362 MHz -33.73 dém -20.73 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91561 GHz -28.77 dém -15.77 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.60392 GHz -37.08 dam -24,08 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -31.99 dém -18.99 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.94326 GHz -32,06 dam -19.06 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.76162 GHz -32,11 dam -19.11 ds
7.000 GHz 9.000 GHz 1,000 MHz 8.82890 GHz -33.92 dém -20.92 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.68537 GHz -29.17 dém -16.17 d8
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum
Ref Level 30.00 dBm Offset 15.40 d@

SGL Count 10/10

@1 Max

Limit ¢heck PABS
20 dhife—_kPURIOUS | INE_ABS P

Mode Auto Sweep

30 df -
-50
50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 866.44928 MHZ -36.78 dBm -23.76 d8
1,000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz -28.78 d8m -15.78 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.46958 GHz -35.10 dém -22.10 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.54631 GHz 31,94 dam -18.94 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.51791 GHz -31,98 d&m -18.98 d&
13.600 GHz 18.000 GHz 1.000 MHz 17.05077 GHz -28.37 d8m -15.37 d8
"
J I &8
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Middle Channel

(®)

Spectrum

Ref Level 30.00 dBm  Offset 15.40 dB
SGL Count 10/10

Mode Auto Sweep

@1 Max
Limit ¢heck PABS
20 dbifre—$PURIOUS }INE ABS pABS
10d
0
30 di
-50
50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 918.31834 MHz -36.89 dém 23,89 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.47088 GHz -37.38 d8m -24.38 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.80279 GHz -35.91 d8m -22.91 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.70779 GHz -31.80 dam -18.80 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.33013 GHz -31.46 dam -18.46 d8
13.600 GHz 18.000 GHz 1.000 MHz 17.38232 GHz -27.57 d8m -14.57 d8
"
J T &8

Date: 15.NOV.2020 01:41:17

Highest Channel

Spectrum 7y

Ref Level 30.00 dBm  Offset 15.40 dB
SGL Count 10/10

Mode Auto Sweep

(@1 Max
Limit ¢heck PAES

20 dbife—$PURIOUS }INE ABS PABS

10 df

0

50

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions

Range low | Rangeup | RBW | Frequency | powerabs | ALimit |

30.000 MHz 1.000 GHz 1,000 Mz 738.95802 MHz -36.37 dBm -23.37.d8

1,000 GHz 1.705 GHz 1.000 MHz 1.61850 GHz -36.60 d8m -23.60 d8

1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -24.13 dém 11,13 d8

3,000 GHz 7.000 GHz 1.000 MHz 5.15448 GHz -32,02 dém -19.02 d8

7.000 GHz 13.600 GHz 1,000 MHz 12.81301 GHz -32,12 dém -19.12 d&

13.600 GHz 18.000 GHz 1.000 MHz 16.61960 GHz -28.83 dem -15.83 d8

~r
J ()
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Frequency Stability

Test Conditions Middle Channel (RMC 12;&“2’253?1\2/.2““) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0263
40 Normal Voltage 0.0234
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0278
0 Normal Voltage 0.0243
110 Normal Voltage 0.0068 PASS
-20 Normal Voltage 0.0273
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0088
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0096
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0174
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0143 PASS
-20 Normal Voltage 0.0159
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0118
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900
FCCID : IHDT56YS4
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Test Conditions Middle Channel \(All?cli/lDCMfzgaKnbcz)ls\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0029
30 Normal Voltage 0.0150
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0127
-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1672 -39.94 -13 -26.94 -46.91 1.58 10.70 H
2508 -56.57 -13 -43.57 -64.82 2.10 12.50 H
3348 -58.47 -13 -45.47 -67.36 2.86 13.90 H
Middle 4182 -60.14 -13 -47.14 -70.10 3.46 15.57 H
1672 -53.62 -13 -40.62 -60.59 1.58 10.70 \%
2508 -55.50 -13 -42.50 -63.75 2.10 12.50 \%
3348 -54.23 -13 -41.23 -63.12 2.86 13.90 V
4182 -60.26 -13 -47.26 -70.22 3.46 15.57 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1672 -57.32 -13 -44.32 -64.29 1.58 10.70 H
2508 -53.77 -13 -40.77 -62.02 2.10 12.50 H
3348 -58.45 -13 -45.45 -67.34 2.86 13.90 H
Middle 4182 -61.06 -13 -48.06 -71.02 3.46 15.57 H
1672 -59.74 -13 -46.74 -66.71 1.58 10.70 V
2510 -56.21 -13 -43.21 -64.46 2.10 12.50 \%
3342 -59.27 -13 -46.27 -68.16 2.86 13.90 \%
4182 -60.02 -13 -47.02 -69.98 3.46 15.57 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Power loss Gain POI'Z:/Z\Z“O”
(dB) (dBm) (dB) (dBi)
3759 -57.67 -13 -44.67 -69.93 2.641 14.90 H
5640 -55.36 -13 -42.36 -67.22 2.94 14.80 H
Middle 7524 -53.37 -13 -40.37 -63.14 3.39 13.16 H
3759 -57.60 -13 -44.60 -69.86 2.64 14.90 \%
5640 -55.80 -13 -42.80 -67.66 2.94 14.80 V
7524 -53.38 -13 -40.38 -63.15 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
. Over S.G. TX Cable |TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (E:;E) (Ialénr:) Limit Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dB) (dBi)
3759 -57.82 -13 -44.82 -70.08 2.641 14.90 H
5640 -55.47 -13 -42.47 -67.33 2.94 14.80 H
Middle 7524 -53.32 -13 -40.32 -63.09 3.39 13.16 H
3759 -57.62 -13 -44.62 -69.88 2.64 14.90 \%
5640 -55.99 -13 -42.99 -67.85 2.94 14.80 \%
7524 -53.41 -13 -40.41 -63.18 3.39 13.16 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1672 -66.10 -13 -53.10 -73.07 1.58 10.70 H
2510 -60.74 -13 -47.74 -68.99 2.102 12.50 H
Middle 3348 -61.06 -13 -48.06 -69.95 2.856 13.90 H
1672 -65.21 -13 -52.21 -72.18 1.58 10.70 V
2510 -60.25 -13 -47.25 -68.50 2.10 12.50 V
3348 -61.04 -13 -48.04 -69.93 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (H)
(dB) (dBm) (dB) (dBi)
3759 -57.55 -13 -44.55 -69.81 2.64 14.90 H
5640 -55.31 -13 -42.31 -67.17 2.94 14.80 H
Middle 7524 -53.28 -13 -40.28 -63.05 3.39 13.16 H
3759 -57.73 -13 -44.73 -69.99 2.64 14.90 V
5640 -55.24 -13 -42.24 -67.10 2.94 14.80 V
7524 -53.32 -13 -40.32 -63.09 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HV)
(dB) (dBm) (dB) (dBi)
3465 -58.32 -13 -45.32 -69.06 2.604 13.34 H
5199 -55.29 -13 -42.29 -65.80 3.011 13.52 H
Middle 6936 -55.27 -13 -42.27 -65.47 3.271 13.47 H
3465 -58.69 -13 -45.69 -69.43 2.604 13.34 V
5199 -55.58 -13 -42.58 -66.09 3.011 13.52 V
6936 -55.22 -13 -42.22 -65.42 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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